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GSM1900 (GSM)

GSM1900 (EDGE class 8)
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency | __PowerAbs | Alimit |
30,000 MHz 1.000 GHz 1,000 MRz 943,52574 MHz -34.90 dBm 21,99 d&
1.000 GHz 1.845 GHz 1.000 MHz 1.06609 GHz -37.25 dBm -24.25 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.97200 GHz -36.37 dém -23.37 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.72578 GHz -31.81 dem -18.81 dp
7.000 GHz 13.600 GHz 1,000 MHz 12.84836 GHz -34.80 dem -21,80 de
13,600 GHz 19,100 GHz 1,000 MHz 18.27643 GHz -30.89 dBm -17.89 dB
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions
Range Low RangeUp | REW | Frequency | Powerabs |  alimit |
30,000 MHz 1.000 GHz 1,000 MRz 487.36882 MHz -36.35 dBm -23,35 dB
1.000 GHz 1.845 GHz 1.000 MHz 1.46346 GHz -36.85 dBm -23.85 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.57643 GHz -35.58 dBm -22.56 d8
3,000 GHz 7.000 GHz 1.000 MHz 6.87627 GHz -31.75 dem -18.75 dB
7.000 GHz 13.600 GHz 1,000 MHz 12.16060 GHz -32.96 dem -20.96 de
13,600 GHz 19,100 GHz 1,000 MHz 18.27958 GHz -31.84 dBm -18,84 dB
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Start 30.0 MHZ 48006 pts Stop 19.1 GHz
Spurious Emissions
Range Low Rangeup | REW | Frequency | Powerabs |  alimit |
30,000 MHz 1.000 GHz 1,000 MRz 835,42479 MHz -36.41 dBm 23,41 dB
1.000 GHz 1.845 GHz 1.000 MHz 1.69699 GHz -36.50 dBm -23.90 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.74621 GHz -36.11 dBm -23.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.75328 GHz -31.67 dem -18.67 dB
7,000 GHz 13,600 GHz 1,000 MHz 10.57482 GHZ -34.17 derm 21,17 d
13,600 GHz 19,100 GHz 1,000 MKz 18.33811 GHZ -31.80 dBrm -18,80 dB
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Start 30.0 MHZ 48006 pts Stop 19.1 GHz
Spurious Emissions
Range Low RangeUp | REW | Fraquency | Powerabs |  alimit |
30,000 MHz 1.000 GHz 1,000 MRz 630.37231 MHz -36.18 dBm -23,19 d&
1.000 GHz 1.845 GHz 1.000 MHz 1.26625 GHz -36.05 dBm -23.05 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.01867 GHz -35.05 dém -22.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz. -30.84 dBm -17.84 d&
7.000 GHz 13.600 GHz 1,000 MHz 9.81635 GHz -34.70 dem -21.70 de
13,600 GHz 19,100 GHz 1,000 MKz 18.31965 GHZ -30.80 dBrm -17,80 d
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Start 30.0 MHZ 48006 pts Stop 19.1 GHz
Spurious Emissions
Range Low Rangeup | REW | Fraquency | _poweraAbs |  aLimit |
30,000 MHz 1.000 GHz 1,000 MRz 976.00450 MHz -35.15 dBm -22,15 dB
1,000 GHz 1.845 GHz 1,000 MHz 1.78989 GHz -37.53 dBm -24,53 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.02250 GHz -36.05 dBm -23.05 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.80040 GHz -31.07 dem -18.07 dB
7,000 GHz 13,600 GHz 1,000 MHz 10.58755 GHzZ -33.97 dm 20,97 d
13,600 GHz 19,100 GHz 1,000 MKz 18.26583 GHZ -31.64 dBim -18,64 dB
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Start 30.0 MHZ 48006 pts Stop 19.1 GHz
Spurious Emissions
Range Low RangeUp | REW | Frequency | Powerabs |  alimit |
30,000 MHz 1.000 GHz 1,000 MRz 670.12244 MHz -36.30 dBm -23,30 dB
1,000 GHz 1.845 GHz 1,000 MHz 1.79834 GHz -36.68 dBm -23,68 db
1.915 GHz 3.000 GHz 1.000 MHz 2.25734 GHz -35.68 dBm -22.66 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.82340 GHz -32.10 dBém -19.10 d&
7.000 GHz 13.600 GHz 1,000 MHz 11.17962 GHz -34.75 dem -21,75 de
13,600 GHz 19,100 GHz 1,000 MKz 16.04003 GHZ -31.60 dBrm -18,60 dB

Date: 17 APR 2018 200355

Date: 17 APR 2018 203345

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : SRQ-Z6410S

Page Number 1 A31 of Ad1
Report Issued Date : Aug. 30, 2018
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG840202A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz Spurious Emissions
Spurious Emissions Range Low RangeUp | REW. Frequency Power Abs ALimit
Rangelow | Rangeup | RBW | Frequency PowerAbs |  alimit | 30.000 MHz 1,000 GHz 1,000 MHz 912.50125 MHz -36,84 dém -23.84 d8
30.000 MHz 620.000 MHz 1.000 MHz 515.80260 MHz -30.53 dem -17.59 de 1.000 GHz 1.845 GHz 1.000 MHz 1.84479 GHz -35.76 dém -22.76 d8.
855,000 MHz 1.000 GHz 1,000 MHz 963.80435 MHz -36.53 dim -23.53 db 1.915 GHz 3.000 GHz 1.000 MHz 2.61613 GHz -36.00 dim -23.00 d&
1,000 GHz 3.000 GHz 1,000 MHz 2.15098 GHz -35,87 dem -22.87 de 3,000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -31.71 dem -18.71de
3,000 GHz 7.000 GHz 1,000 MHz 6.84927 GHz -32,79 dem -19,79 de 7.000 GHz 13.600 GHz 1.000 MHz 12.83799 GHz -33,97 dam -20.97 d&
7,000 GHz 9.000 GHz 1,000 MHz 8.49469 GHz -35,20 dBm -22,20 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.31297 GHz -31,74 dém -18,74 d8.
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Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | RBW | Fraquancy |___powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 703.57071 MHz -3E,05 dBm -22,05 d&.
30.000 MHz 620.000 MHz 1.000 MHz 600.68716 MHz -37.17 dém -24.17 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.07496 GHz -37.45 dém -24.45 d8.
855.000 MHz 1.000 GHz 1.000 MHz 884.60145 MHz -36.52 dem -23.52 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.40610 GHz -35.84 dém 22,84 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.63067 GHz. -37.44 dBm -24.44 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88076 GHz -31.34 dBm -18.34 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.74078 GHz. -31,73 dem -18,73 dg 7.000 GHz 13.600 GHz 1.000 MHz 10.58567 GHz -34.94 dem -21.94 d8
7,000 GHz 9.000 GHz 1,000 MHz 8.14923 GHz -35,02 dBrm -22,02 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.33811 GH2 -32,31 dam -19,31 d8
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissians Rangelow | Rangeup | RBW | Fraquancy |___powerabs | ALimit
Rangelow | Rangeup | RBW. | Frequency | powerabs | ALimit | 30.000 MHz 1,000 GHz 1.000 MHz 585,28086 MHz -36.21 dBm -23.21 d&.
30,000 MHz 820.000 MHz 1,000 MHz 417.10395 MHz -37.61 dém -24,61 dB 1,000 GHz 1,845 GHz 1,000 MHz 1.49133 GHz -36,91 dém -23.91 d8.
855.000 MHz 1.000 GHz 1.000 MHz 992.86232 MHz -37.14 dém -24.14 d8 1.915 GHz 3.000 GHz 1.000 MHz 1.91507 GHz -34.46 dBm -21.46 d&.
1.000 GHz 3.000 GHz 1.000 MHz 2.22347 GHz -36.77 dém -23.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -30.90 dem -17.90 d8
3.000 GHz 7.000 GHz 1,000 MHz 5.81840 GHz. -32.40 dem -19.40 de 7.000 GHz 13.600 GHz 1.000 MHz 13.24528 GHz -34.61 dem -21.61dB
7,000 GHz 9.000 GHz 1,000 MHz 7.87227 GHZ -35,70 dBrm -22,70 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.29097 GH2 -31,98 dam -18,98 d8.
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WCDMA Band IV (RMC 12.2Kbps)
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50

Start 30.0 MHz 48006 pts Stop 10.0 GHz

Spurious Emissions

Rangelow | Rangelp | REW Frequency |___Power Abs ALimit
30.000 MHz 1.000 GHz 1,000 MHz 562.50625 MHz -36.47 deém -23.47 dB

1.000 GHz 1.705 GHz 1.000 MHz 1.70462 GHz -31.26 dBm -18.26 dB
1.760 GHz 3.000 GHz 1.000 MHz 2.95033 GHz -36.13 dem -23.13 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.93476 GHz -31,48 dam -18.48 dB
7.000 GHz 13.600 GHz 1,000 MHz 12.55232 GHz -3£.00 dem -22,00 de
3,600 GHz 18.000 GHz 1,000 MHz 16.24248 GHz -30,90 dBm -17,90 dB
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W

Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit
30.000 MHz 1,000 GHz 1,000 MHz B02,24788 MHZ -36,37 dem 23,37 dB
1.000 GHz 1.705 GHz 1.000 MHz 1.45503 GHz -37.42 dBm -24.42 dB
1.760 GHz 3.000 GHz 1.000 MHz 2.87733 GHz -35,91 dem -22.51 di
3.000 GHz 7.000 GHz 1.000 MHz 6.20135 GHz -31.60 dam -18.60 de
7.000 GHz 13.600 GHz 1,000 MHz 10.55832 GHz -35,45 dam -22,45 d8
3,600 GHz 18.000 GHz 1,000 MHz 16.58880 GHz -31,65 dBrm -18,65 dB
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W

Start 30.0 MHz 48006 pts Stop 10.0 GHz
Spurious Emissians
Rangelow | Rangeup | RBW | Frequency |__Ppowerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz B75.17491 MHz -36,30 deém -23,39 d&
1,000 GHz 1.705 GHz 1,000 MHz 1.43917 GHz -36.85 dBm -23,85 dB
1.760 GHz 3.000 GHz 1.000 MHz 1.76054 Gl -32.60 dem -19.60 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.70079 GHz. -31.39 dem -18.39 dB
7.000 GHz 13.600 GHz 1,000 MHz 10.58048 GHz -34.65 dem -21.65 de
13,600 GHz 18.000 GHz 1,000 MHz 17.64064 GHz -32,32 dBm -19,32 dB
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CDMA BCO (1xRTT)

CDMA BC1 (1xRTT)
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissions Rangelow | Rangeup | REW | Frequency | Powerabs | atimit |
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 178.57821 MHz -37.38 dBm -24,38 di.
30.000 MHz 620.000 MHz 1.000 MHz 819.60260 MHz -31.97 dém -18.97 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.82832 GHz -36.18 dém -23.18 d8.
855.000 MHz 1.000 GHz 1.000 MHz 926.12319 MHz -36.97 dem -23.97 db 1.915 GHz 3.000 GHz 1.000 MHz 2.62538 GHz -36.09 dem -23.00 d8.
1,000 GHz 3.000 GHz 1.000 MHz 2.94238 GHz -37,76 dem -24,76 dB 3,000 GHz 7.000 GHz 1.000 MHz 6.77778 GHz -32,30 dam -19,30 de.
3,000 GHz 7.000 GHz 1,000 MHz 6.86927 GHz -32.60 dem -10.60 de 7.000 GHz 13.600 GHz 1.000 MHz 10.52627 GHz -34,73 dam -21.73 dB
7,000 GHz 9.000 GHz 1,000 MHz 8.74641 GHz -36.15 dBm -23.15 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.55781 GHz -32,03 dém -19,03 d8.
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04
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissions Rangelow | Rangeup | REW | Frequancy | __Ppowerabs | aLimit |
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 054,67516 MHz -37.18 dBm -24,18 d&.
30.000 MHz 620.000 MHz 1.000 MHz 817.62853 MHz -34.50 dBm -21.50 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.36211 GHz -37.96 dem -24.96 d8.
855.000 MHz 1.000 GHz 1.000 MHz 919.89130 MHz -36.43 dem -23.43 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.21449 GHz -35,83 dém -22.93 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.56043 GHz. -36.78 dem -23.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.08386 GHz -32.63 dém -19.63 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.86627 GHz -31.24 dem -18,24 dg 7.000 GHz 13.600 GHz 1.000 MHz 11.20366 GHz -35.03 dem -22,03 d&
7,000 GHz 9.000 GHz 1,000 MHz 7.06837 GHz -34,72 dBrm -21,72 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.25836 GH2 -32,41 dam -19,41 d8
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 0.0 GHz (Spurious Emissions
Spurious Emissions Rangelow | Rangeup | RBW | Frequancy | __Ppowerabs | aLimit |
Rangelow | Rangeup | RBW. | Frequency | powerabs | ALimit | 30.000 MHz 1,000 GHz 1.000 MHz 05564468 MHz -37.38 dBm -24,38 d&.
30,000 MHz 820.000 MHz 1,000 MHz 14824338 MHz -37,63 dém -24,63 dB 1,000 GHz 1,845 GHz 1,000 MHz 1.50527 GHz -37,97 dém -24,97 d8.
855.000 MHz 1.000 GHz 1.000 MHz 984.74638 MHz -37.38 dem 24,38 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.65183 GHz -36.70 dém -23.70 d8.
1.000 GHz 3.000 GHz 1.000 MHz 2.51169 GHz. -37.64 dBm -24.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.81140 GHz -32.62 dBm -19.62 dB
3.000 GHz 7.000 GHz 1,000 MHz 5.78440 GHz -33.14 dem -20.14 de 7.000 GHz 13.600 GHz 1.000 MHz 12.87712 GHz -34.76 dem -21.76 d&
7,000 GHz 9.000 GHz 1,000 MHz 8.91964 GHZ -35,37 dBrm -22,37 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.30393 GH2 -32,24 dam -19,24 d8
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e a0, FCC RF Test Report Report No. : FG840202A
Frequency Stability|

Test Conditions | Middle Channel G(SG"?“:;’ (Eggygigs o) 2;‘;“;;

Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084 0.0275
40 Normal Voltage 0.0108 0.0024
30 Normal Voltage 0.0299 0.0251
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0263 0.0024
0 Normal Voltage 0.0167 0.0263

-10 Normal Voltage 0.0120 0.0347 PASS
-20 Normal Voltage 0.0203 0.0179
-30 Normal Voltage 0.0251 0.0323
20 Maximum Voltage 0.0311 0.0347
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0143 0.0215

Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.6V. ; Maximum Voltage =4.4V
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e a0, FCC RF Test Report

Report No. : FG840202A

Test Conditions | Middle Channel Gs(g";&‘;o (Egg"é'g:sos ) N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021 0.0059
40 Normal Voltage 0.0011 0.0059
30 Normal Voltage 0.0197 0.0080
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0032 0.0032
0 Normal Voltage 0.0021 0.0160
-10 Normal Voltage 0.0160 0.0011 PASS
-20 Normal Voltage 0.0005 0.0085
-30 Normal Voltage 0.0154 0.0085
20 Maximum Voltage 0.0144 0.0048
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0053 0.0053
Note:

1. Normal Voltage = 3.85V.

; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report Report No. : FG840202A
Test Conditions | Middle Channel :’I‘_",:n%"’:‘;g;gi; 2;‘;“;;
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036
40 Normal Voltage 0.0191
30 Normal Voltage 0.0203
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0263
-10 Normal Voltage 0.0227 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0155
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Battery End Point 0.0143

Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.6V. ; Maximum Voltage =4.4V
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e a0, FCC RF Test Report Report No. : FG840202A
Test Conditions | Middle Channel 2""?:"%"’:‘;_5;223") N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0037
40 Normal Voltage 0.0027
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0032 PASS
-20 Normal Voltage 0.0069
-30 Normal Voltage 0.0043
20 Maximum Voltage 0.0059
20 Normal Voltage 0.0000
20 Battery End Point 0.0011

Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.4V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report Report No. : FG840202A
Test Conditions | Middle Channel ‘(‘é‘;nDcMng(’l‘oiL‘; N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0139
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0092
0 Normal Voltage 0.0069
-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0052
-30 Normal Voltage 0.0035
20 Maximum Voltage 0.0087
20 Normal Voltage 0.0000
20 Battery End Point 0.0081

Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) =3.6V. ; Maximum Voltage =4.4V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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e a0, FCC RF Test Report Report No. : FG840202A
Test Conditions | Middle Channel C'(31")’('2T'?r‘);° 2;‘;“;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0024
40 Normal Voltage 0.0263
30 Normal Voltage 0.0060
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
0 Normal Voltage 0.0251
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0215
-30 Normal Voltage 0.0287
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0227

Note: Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.6V. ; Maximum Voltage =4.4V
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e a0, FCC RF Test Report Report No. : FG840202A
Test Conditions | Middle Channel c'?:")':;?f; N';':Z';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0080
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0011
-10 Normal Voltage 0.0112 PASS
-20 Normal Voltage 0.0027
-30 Normal Voltage 0.0106
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0085

Note:
1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.6V. ; Maximum Voltage =4.4V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

GSM850 (GSM)

TX
ACCIEE ERP Limit 0_ve.r SHE: LS R Antenna |Polarization
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) .
(dBi)
1672 -58.06 -13 -45.06 -59.43 2.28 5.80 H
2510 -33.45 -13 -20.45 -35.36 2.84 6.90 H
3345 -58.58 -13 -45.58 -60.64 3.29 7.50 H
Middle
1672 -56.56 -13 -43.56 -57.93 2.28 5.80 V
2510 -38.94 -13 -25.94 -40.85 2.84 6.90 V
3345 -57.00 -13 -44.00 -59.06 3.29 7.50 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
TX
ARG ERP Limit O_ve.r SHE: 128 CELE Antenna [Polarization|
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) .
(dBi)
1672 -55.27 -13 -42.27 -56.64 2.28 5.80 H
2510 -34.49 -13 -21.49 -36.40 2.84 6.90 H
3345 -58.04 -13 -45.04 -60.10 3.29 7.50 H
Middle
1672 -58.20 -13 -45.20 -59.57 2.28 5.80 V
2510 -40.02 -13 -27.02 -41.93 2.84 6.90 \%
3345 -57.33 -13 -44.33 -59.39 3.29 7.50 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)
TX
A EIRP Limit O_ve.r SHE: LIRS0 Antenna [Polarization|
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) .
(dBi)
3759 -60.15 -13 -47.15 -63.65 3.60 7.10 H
5640 -56.04 -13 -43.04 -62.02 4.42 10.40 H
7521 -55.39 -13 -42.39 -62.20 5.13 11.94 H
Middle
3759 -59.98 -13 -46.98 -63.48 3.60 7.10 \Y,
5640 -57.21 -13 -44 .21 -63.19 442 10.40 \Y,
7521 -55.39 -13 -42.39 -62.20 5.13 11.94 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

GSM1900 (EDGE class 8)
TX
EEIERE EIRP Limit O_ve.r ZHE L2 el Antenna |Polarization|
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) .

(dBi)
3759 -59.37 -13 -46.37 -62.87 3.60 7.10 H
5640 -57.10 -13 -44 .10 -63.08 442 10.40 H
7521 -55.63 -13 -42.63 -62.44 5.13 11.94 H

Middle
3759 -59.83 -13 -46.83 -63.33 3.60 7.10 V
5640 -57.30 -13 -44.30 -63.28 442 10.40 \Y
7521 -55.52 -13 -42.52 -62.33 5.13 11.94 \Y
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WCDMA Band V(RMC 12.2Kbps)
TX
ARG ERP Limit 0_ve.r HE: IS Antenna [Polarization|
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) .
(dBi)
1672 -63.04 -13 -50.04 -64.41 2.28 5.80 H
2510 -60.12 -13 -47.12 -62.03 2.84 6.90 H
3345 -59.57 -13 -46.57 -61.63 3.29 7.50 H
Middle
1672 -63.88 -13 -50.88 -65.25 2.28 5.80 \%
2510 -59.53 -13 -46.53 -61.44 2.84 6.90 \%
3345 -59.12 -13 -46.12 -61.18 3.29 7.50 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
TX
ARG EIRP Limit O_ve.r SHE: S LI Antenna [Polarization|
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) .
(dBi)
3759 -50.66 -13 -37.66 -54.16 3.60 7.10 H
5637 -41.51 -13 -28.51 -47.49 4.42 10.40 H
7518 -53.22 -13 -40.22 -60.03 5.13 11.94 H
Middle
3759 -57.29 -13 -44.29 -60.79 3.60 7.10 \%
5637 -48.79 -13 -35.79 -54.77 4.42 10.40 \%
7518 -55.13 -13 -42.13 -61.94 5.13 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
TX
ARG EIRP Limit O_ve.r & S I Antenna [Polarization|
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) .
(dBi)
3465 -51.55 -13 -38.55 -55.77 3.37 7.59 H
5198 -48.70 -13 -35.70 -53.89 4.20 9.39 H
6930 -39.08 -13 -26.08 -45.83 4.92 11.67 H
Middle
3465 -53.71 -13 -40.71 -57.93 3.37 7.59 V
5198 -52.60 -13 -39.60 -57.79 4.20 9.39 \%
6930 -46.96 -13 -33.96 -53.71 4.92 11.67 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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CDMA BCO(1xRTT)
TX
A ERP Limit O_ve.r SHE: LIRS0 Antenna [Polarization|
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) .
(dBi)

1674 -62.94 -13 -49.94 -64.15 2.32 5.68 H

2510 -65.38 -13 -52.38 -66.01 3.02 5.80 H

3345 -64.33 -13 -51.33 -66.79 3.27 7.88 H

Middle

1674 -62.58 -13 -49.58 -63.79 2.32 5.68 \Y,

2510 -66.04 -13 -53.04 -66.67 3.02 5.80 \Y,

3345 -64.45 -13 -51.45 -66.91 3.27 7.88 \Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

CDMA BC1(1xRTT)
TX
AR EIRP Limit Qve_r SHE: X LI Antenna |Polarization
Channel y (dBm) | (dBm) Limit Power loss Gain (HIV)
(MHz) (dB) (dBm) (dB) ;
(dBi)
3759 -55.46 -13 -42.46 -60.33 3.55 8.42 H
5640 -42.07 -13 -29.07 -48.41 4.34 10.68 H
7521 -37.15 -13 -24.15 -43.95 5.14 11.94 H
9396 -50.08 -13 -37.08 -57.09 5.69 12.70 H
Middle
3759 -52.62 -13 -39.62 -57.49 3.55 8.42 \%
5640 -43.69 -13 -30.69 -50.03 4.34 10.68 \%
7521 -35.48 -13 -22.48 -42.28 5.14 11.94 V
9396 -49.63 -13 -36.63 -56.64 5.69 12.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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